
t ^ 

ANNUAL -VIII 
1981 

INDIAN ASSOCIATION FOR WATER POLLUTION CONTROL 



! J O B I N W O N lt,llL
ROU

N
ECDOUMC

E
AAT' I 

* Division Înstruments S. A. OEDEX, FRANCE. $ 

* • * 

? A NEW LEADER J 

$ in the field of ICP. * 

$ More than 180 instruments In the World : USA, JAPAN $ 
£ CHINA, USSR, EUROPE, MIDDLEEAST, SOUTH AMERICA, $ 
* AFRICA, INDIA, etc. * 

& 4 
' The most complete range, the most advanced systems on A 
* the market today. The equipment you need i s in the JOBIN T 
* YVON line. * 
¥ * 
$ The best optics in the world. Unequalled p e r f o r m a n c e s . . . . $ 
* Do not hesitate to contact our laboratories. -J| 
* * 

If you can find, on the world market, an universal, high * 
[...]
systems, the development of design crite­
ria should be considered differently. 

REFERENCES 

1. Baillod, C. R., and Boyle, W. C , " Mass 
Transfer Limitations in substrate Removal " 
J. Sanit Engg. Div. ASCE, 96, 52f> (1970). 

2. Schroeder, E. D., " Water and Waste Water 
Trea tmen t" , McGraw Hill Book Co. New 
York (1977). 

3. Chiu, S. Y., Fan, L. T. , Kao, T. C. and 
Erickson, I. C. " Kinetic Behaviour of 
Mixed Population Activated Sludge " . 
Biotech, and Bioengg., 14, 179, (J972). 

4. Mara, D., " Sewage Treatment in Hot 
climates " English Language Book Society 
and John Wiley and Sons, Chichester (1978). 

5. Characklis, W. G. and Gujar, W., " T e m ­
perature Dependency of Microbiological 
Reactions " Prog. Wat. Tech. Suppl. I. 
i l l (1979>. 

6. Weston, R. F. , and Eckenfelder, W. W . 
" Applications of Biological Treatment to 
Industrial Wastes (i) Kinetic and Equilibria 
of oxidative t rea tment" . Sewage Ind. 
Wastes 27, 802 (1955). 

7. Shcrrard, J . H . , " Kinetics and Stoichio-
roetry of completely Mixed Activated 
Sludge "J. Water Pollut. Control Fed., 49, 
1968 (1977). 

8. Heidman. J . A. " Pilot Plant Evaluation of 
Alternative Activated Sludge systems " 
Municipal Environmental Research Labora-



ACTIVATED SLUDGE TREATMENT 81 

tory U. S. Environmental Protection Agency 
Cincinnati-Ohio, (August 1977). 

9. Lawrence, A. W., and McCarty, P. L. 
" Unified Basis for Biological Treatment 
Design and Operation " , / . Sani. Engg. Div. 
ASCE96, SA3 757 (1970). 

10. Sezgins, M. , Jenkins, D., and Parker, D. S. 
" A unified Theory of Filamentous Activated 
Sludge Bulking " , J. Water Pollut. Control 
Fed. SO, 362(1978). 

11. Parker, D. S. "Development and Imple­
mentation of Biological Denitrification at 
Two Large Plants " , Conference on Nitro­
gen as water Pollutants Copenhagen Den 
mark (1976). 

12. Mueller, J . A. " Kinetics of Biological Floes 
Prog. Wat. Tech. Suppl. I, 143 (1979). 

13. Gaudy, A. F . , Jr . , Yang, P. Y., and 
Obayashi, A. W. " Studies on the total 
Oxidation of Activated Sludge with and 
without Hydrolytic Pretrcatment " , J. 
Water Pollut. Control Fed. 43, 40 (1971). 

14. Upadhyay, A. K. and Eckcnfelder, W. W. 
Jr. , " Biodegradable Fractions as an Acti. 
vity Parameter of Activated Sludge " Water 
Research 9, 691, (1975). 

15. Tempest D. W. Studies on the Growth of 
Aerobactor Aerogencs at low Dilution Rates 
in Chemistat." In Microbial Physiology 
and continuous culture, Edited by Powell. 
E. O. H . M. S. O. London, 243 (1967). 

16. Adams, R. M., and Asano, T. "Removal of 
Mechanisms and Design suggestions for 
Activated Sludge" J. Water Pollut- Control 
Fed., 50, 1931 (1978). 

17. Dewalle, F. B. and Chian, E. S. K. "Kine­
tics of Fermation of Humie Substances in 
Activated Sludge systems and Their Effects 
on Flocculation" Biotech and Bioengg., 
16,739 (1974), 

18. Busch, P. L., and Stumn, W., "Chemical 
Interactions in the Aggregation of Baeteria 
Bioflocculation in Waste Treatment" Envi­
ron. Science and Technol.,2, 49 (1968) 

19. Bisogni, J . J . J r . , and Lawrence, A W . . , 
"Relationships between Biological Solids 
Retention Time and Settling Character-
ristics of Activated Sludge' ' Water Research 
5 753(1971). 

20. McKinnery, R. E. Biological Flocculation 
In Biological Treatment of Sewage and 
Industrial Wastes Vol. I Rehinhold Publi­
shing Co. (1958). 

21. Englande, A. J . , and Eckenfelder, W. W. 
"Oxygen Concentrations and Turbulences 
as Parameters of Activated Sludge Scale 
U p " University of Texas, (1972). 

22. Ba i ly . J .E . and Ollis. D. F. , "Biochemical 
Engineering Fundamentals" McGrawhitl 
Book co. New York (1977). 

23. Danckwcrtz, P. V., "Todays Problems and 
Some Approaches to their solutions" Proc. 
of 20th Anniversary symposium on Mass 
Transfer and Diffusion, Chemical Enginee­
ring Department, University of Houstan, 
April 5,6, (1973). 

24. "Muller . J . A., Boyle, W. C , and Light 
foot, E. M . , Oxygen Diffusion Through 
Biological Floes", Biotech, and Bioengg. 10, 
331 (1968). 

25. Bird, R. B., Stuwart, E. W., and Light 
foot, E. M. , "Transpor t Phenomena'* 
Johnwilcy and sons Inc. New York (1970) 

26. Yano, T. , Kodama, T . , and Yamada, K. 
"Fundamentals studies on the Aerobie 
Fermentations Part VI I I Oxygen Transfer 
within Mold Pel let" Agricultural and 
Biological Chemistry 25, 580 (1961). 

27. Kornegy, B. H. , and Andrews, J . H . 
"Kinetics of Fixed Film Biological Reac­
tions" J. Water Pollut. Control Fed, 
40 R 460 (1968). 

28. Jaworski, N. , Lawton, G. W., and Rohlich, 
G. A., "Aerobic Sludge Digestion. Pape r 

presented at conference on Biological Waste 
Treatment Manhatten college, Bronx, New 
York. (1968). 

29. Woodley, R. A., " A Study of Aerobic 
Biochemical Oxidation of primary Sewage 
sludge at Mcsophilic and Thermophilic 



82 DEEPAK 

Temperatures. M. E. Thesis Purdue U n i - / . Water Pollut. Control Fed. 36, 767 
versity, 1961. (1964).. 

30. Ri'.ndall C. W., Richards, J . B., and King, 
P. H. , "Temperature effects on Aerobic 
Digestion Kinetics", J. of the Environment­
al Engg. Div. ASCEEE 5J 795, (1975). 

31. Hamenick, M. J . , and Ball, J . E . "Kineties 
of Activated sludge Oxygenation" J. Water 
Pollut. Control Fed , 46, 733 (1974). 

32. Kilinski, A ; " Comparison of Air and 
oxygen Activated sludge systems". Paper 
presented at 48th Water Pollution Control 
Federation, Miami Beach (1975). 

33. Gaudy, A. F.; Jr. and Turner, B. G, "Effect 
of Air Flow Rate on Response of Activated 
sludge to Quantitative Shock Loading" 

34. Rickard, M. D. and Gaudy, A. F. J r . Effect 
of Mixing Energy on sludge yield and cell 
composition". J. Water Pollut. Control Fed 
40, R 129(1968). 

35. Matson, S. V., Characklis, W. G., and 
Busch.P. VV. "Oxygen Supply Limitation 
in Full scale Biological Treatment System, 
27th P I W C , 894 (1972). 

36. Romagnoli, R. J . , "Dcwatering characte­
ristics of Sludge from Industrial Oxygen 
Activated sludge system", 29th PIVVC 
(1974). 

37. Yang, P. Y. "Biological Kinetic Behaviours 
and oxygenated systems", Biotech and Bio 
Engg.: 14, 1171 (1977). 



IAWPC TECH. ANNUAL., V I I I 83-87, (1981). 

Sewage Treatment Plant at 
Jaipur 
P. S. RAJVANSHI* S. K. MISHRA** 

Jaipur with a population of 10 lakhs 
has got two major sewer out falls in the 
north and south of the city. The sewage 
treatment plant on the north side was 
commissioned in the year 1979. This is 
the first plant of its kind in the state and 
conceptual design consideration for waste 
water treatment incorporates several 
inovating features. One of these is that 
biological treatment has been used with 
aerobic digester attached with sludge 
thickener. This treatment unit has been 
in full operation for approximately two 
years and this paper describes the facili­
ties being used and discusses some of the 
design and basic mechanisms involved. 

The designed capacity is 3mgd with 
the total capacity for 6mgd. The lean 
hour flow is Imgd. Sewage receives pri­
mary treatment prior to biological treat­
ment. After biological treatment the 
effluent is discharged to Jal Mahal 
with the excess activated sludge being 
thickened by gravity. The thickened 
sludge is digested and passed on to the 
drying beds for final disposal as manure. 
The design parameters have been appe­
nded as follows :-

Design Specification 

Unit : 1. Inlet Chamber : - Out fall sewer 
1200mm diameter with capacity of average 
D. W. F. 12 MGD. 

Unit : 2 Screen Chamber : Two chambers 
of 6 MGD capacity. Velocity of Flow : Max. 

0.76 mt/Scc. at peak flow. Screen size : Coarse 
screen 3 " opening Fine screen 3 /4" opening. 

Unit : 3 Grit removal Plant : Capacity 
Ultimate DWF 6 MGD. Velocity of Flow 0.772 
Mt/Sec. 

Specific gravity of grit particles 2 . 3 Min.: 
size of grit settl ing: 0.2mm; settling t ime : 65 
Seconds. 

Grit channel: Four sub-channels of parabolic 
section 2.286 meter wide at top and 0.6m at 
bottom with depth of 0.85 meter. 

Unit : 4 Aeration Tanks (42) Proposed inlet 
BOD-450 mg/lit Outlet BOD-lOm/lit (efF. 97.8% 
Detention time in the tank : 13:28 Hr. Proposed 
MLVSS conccntation :2520 Proposed MrSS con­
centration : 4200 Oxy. capacity 1.15 Kg./Kg. of 
BOD. oxy. transfer capacity of each of 5 aerators 
1.3Kg/HP/Hr. 

Capacity of aeration tank: 
15.08 miiiion (358660 x 42) 
Proposed SVr : 50-100 
Volume of surplus sludge 2250 Kg/day 
Proposed F/M ratio 0.1485 
Proposed solid retention time 20-24 days. 
Proposed surface loading rate : 525 kg./ 
1000 cum. 
Aeration tanks : 10.36x10.36x2. 47 Mt . 
Hopper bottom tanks ; 
10.36x10.10.36-5.56x5.56) 1M 

Aeration cones : 1.8mt. diameter high inten­
sity cones, Reduction gear : Weather proof worm 
reduction gear heads from 960 rpm to 40 rpm. 
Motors : 12.5 H P . 

Unit:-5 Final settling Tanks Surface over­
flow rate : 53750 lit/day/sqmt. Detention peri­
od 2 j Hr. T. capacity of tank : 5.675 million lit. 

* Chief Engineer, PHED, Rajasthan. ** Chemist, PHED, Rajasthan. 

83 



84 RAJVANSHI AND M1SHRA 

Sludge 400 mm dia working under hydrostatic 
condition. 

Unit : 6 Return sludge Pump house Pump­
ing capacity : 6 MGD with 2 MGD stand - b y . 

Unit : 7 Sludge Thickener Capacity : 186140 
lit. Size s RCC 6.1 circular tank with 3.96 meter 
depth with hopper bottom : In le t : 200 mm dia 
C. I. pipe Out le t : 200 mm dia C. I . pipe with 
valve. 

U n i t : 8 Aerobic digestors : Detention time: 
12 days. Oxy. capacity : 0.08 Kg. of Oxy per Kg. 
BOD removed. 

Aeration tank: 10.97 x 10.77x2.47 M T Hopper 
bottom tank : 

(10.97 x 10,97+ 5.56 x 5.56) x 1 m 

U n i t : 9 Secondary sludge Pump House 
Pump capacity : 27.2 cum/Hr. Rising-main : 150 
mm dia C I pipe. 

U n i t : 10 Sludge drying beds Area: 4366 
sqm. Drying time 10 days. 12 Nos. S. drying beds 
size : 22.87 x 17.62 meter. 

Preliminary Treatment : 

The sewage from half the city of 
Jaipur is let to this treatment plant by a 
1200 mm dia. masonry sewer. The total 
quantity of sewage received by the 
treatment plant is about 3 mgd with a 
maximum flow in trie morning/evening. 
The removal of big and floating objects 
is done by screens of size 3" and 3/4°. 
The bar screen has been set with the 
bars sloping in the direction of the flow, 
and the angle with the horizontal is 60°. 
Bar screens are cleaned by hand. Alter­
natively the cleaning of screens is also 
done by substituting another set of scre­
ens of the same size. 

Grit Removal plant : 

Practically, a datention period of 1 
minute and a velocity of about 1 fps. 
have been found to be most effective in 
removal of grit. Theoretically this unit 

should eliminate inorganic material larger 
than about 0.2mm. This ramoval is effec­
ted by means of a small settlement tank 
from which the grit is removed by pump. 
The specific gravity of the grit material, 
though may vary, comes to 2.6. The four 
parabolic channel with a depth of 2.286 
meter, top width 0.6 m and 0.85 m at 
bottom also play vital role in removing 
the grit from sewage. This unit is equip­
ped with a mechanical device for remo­
ving the grit and washing. The unit 
makes use of small detention tank (grit 
collector and washer) where after being 
washed, the grit is discharged by a 
conveyor. The conveyed material is 
dumped into a trolly standing just below 
it for final disposal. 

Aeration tanks 

Sewage is led through channels to 
the surface aeration system. 

The mechanical aeration system 
introduces oxygen into the liquid and the 
activated sludge is kept in suspension by 
an agitator rotating at or near the sur­
face of the aeration tank. Aeration cone 
consists of an inverted rotating funnel 
shaped agitator equipped with vanes on 
its upper surface. Surmounting on maso­
nry uptake tube, situated in the centre 
of each aeration pocket, circulation and 
aeration are produced by the aeration 
cones drawing liquid from the draught 
tube and spraying (spraying also damps 
down foaming which in some other pro­
cesses has become a serious problem \ 
over the tank surface, entraining and 
dissolving oxygen in the process. In this 
manner the liquid in the tank is kept in 
motion. Sludge is prevented from settling 
and the agitation of the surface effects 
aeration. 

Final Settling Tank : 

From the aeration tank the sewage 



SEWAGE TREATMENT 85 

flows to a final circular settling tank 
whose storage capacity is 5675000 lit. 

The detention time is 2.3 hours. 
Scraper has been provided to concentrate 
the sludge to hopper. Sludge is removed 
from the tank by pumping 

Sludge Thickener :-

Twenty percent of the settled sludge 
is pumped to a gravitational thickener 
while about eighty percent of the same 
meets the sew&ge entering aeration tanks 
The Unit op^sate^.vgrjj miich like a. sett­
ling tank. The feed scjids entering in 
the middle are distributed radially and 
the sludge solids are collected as under 
flow. There are three zones in such a 

thickener. Clear zone : Top liquid esca­
ping over the weirs. Feed zone: uniform 
solid concentration to the point of sludge 
By thickening the volume of sludge going 
to the aerobic digester is reduced and the 
over flow is returned to the f.s.t. inlet. 

The thickened Sludge is then passed 
on to the aerobic digester. 

Aerobic digesters : 

Waste biological sludge so produced 
is stabilised by simply reserving aeration 
in four aeration basins. 

Performance of the plant 

The characteristics of the raw sewage 
are given in Table-1. 

Table-1 . Characteristics of Raw Sewage 

Particulars Minimum Maximum 

Colour 

Odour 

pH 

Total Alkalinity(asCaCo3) m g / l 

Chlorides (asCI) mg/l 

Total scttlcable solids 
(30 mts) ml/1 

Total solids mg/l 

Total volatile solids mg/l 

Total disolved solids mg/l 

Total suspended solids mg/l 

BOD5 mg/l 

CODmg/1 

D. O. mg/l 

Brown—gray 

Little 

7.3 

488 

192 

2 

1270 

390 

910 

340 

250 

680 

0.1 

Very seldom 
Offensive 

3.2 

716 

336 

10 

2225 

1015 

1310 

300 

COO 

1540 

1.9 



8 6 RAJVANSHI AND MrSHRA 

Aerobic stabilization process has the 
advantage of a complete food chain and a 
very mixed and varied ecology including 
some anaerobic and facultative organisms. 

This results. in a very non-fragile 
ecology and thus the aerobic stabilization 
process is less, susceptible to be upset 
than the other processes. These have 
been designed to eliminate all sludge 
disposal problems and to allow only inert 
solids to escape over the drying beds. 

Drying Beds : 

The removal of water from sludge 
in drying beds takes places in two steps. 
The water drains out of the sludge into 
the sand and accumulates in the drains. 
A considerable fraction of the water is 
drained by settling of the solid and 
general compaction followed by the 
formation of channels. Further dewater-
ing occurs by evaporation. This is acco­
mplished by 12 drying beds. They consist 
simply of shallow ponds with sand bot­
toms and tile drains, sludge is pumped 
to these beds at a depth of 6-12 inches 
and the time required for the sludge to 
dewater to a Iiftable consistency ranges 
from 10-15 days. The drying beds are 
rectangular in shape with low surround­
ing walls. The design specifications have 

TABLE-II Purification 

Min. Max. 

BOD5 mg/1 250 600 

Suspended Solids Mg/1 340 900 

Percentage Reduction in BOD5 is of the order of 

been laid by AVPCF 1959 as 1.75-2.5 
square feet per capita, while British 
experience dictates bed area between 3.5 
to 5.5 sq ft./capita. More adequately it 
is considered, to be 0.84 sqm of drying 
bed for every 7 persons of contributory 
population. 

On the basis of the operating 
experience, the results confirm the 
design specifications. BOD5 removal is 
to the extent of 95 to 97.5% (table-2). 
The effluent is of excellent quality with 
minimum and maximum BOD5 of 7 and 
15 respectively, though design require­
ment is 10 against the influent BOD5 of 
450 mg/1. The maximum BOD5 is obvio­
usly due to overloading of the plant but 
substantial lower effluent BOD5 value is 